



## TEST REPORT

REPORT NO. 2018CE1583 – S2

PAGE: 1 OF 2

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from the Managing Director, SIRIM QAS International Sdn. Bhd. Please refer overleaf of Page 1 for Conditions Relating to the Use of Test Report.

Applicant (Internal) : PRODUCT CERTIFICATION & INSPECTION SECTION,  
Mechanical & Automotive Group, Building 25,  
(Attn: En. Hasnol Zakaria)

Licensee : MBOND MANUFACTURER SDN. BHD.  
No. 9, Jalan TPP 3, Taman Perindustrian Putra,  
47130 Puchong, Selangor Darul Ehsan, MALAYSIA

Manufacturer : MBOND MANUFACTURER SDN. BHD.  
No. 9, Jalan TPP 3, Taman Perindustrian Putra,  
47130 Puchong, Selangor Darul Ehsan, MALAYSIA

Product : Aluminium Composite Panel

Reference standard / Method of test : 1) **MS 2571: 2017** – Title: Aluminium Composite Panel for Exterior and Interior Cladding – Specification  
2) **MS 2040: 2017** – Title: Aluminium and Aluminium Alloys – Sheets and coiled sheets – Specification (First Revision)

Description of sample : Received one (1) sample of **Aluminium Composite Panel** for testing which was identified as:  
**Sample details : Refer to page 2**  
**PP2 Ref. : P5-010704 (Dated on: 29/3/2017)**

Date Received of Complete Application : 20<sup>th</sup> August 2018

Job No. : J20181401618

Description of Overall Test Result : The submitted test samples of Aluminium Composite Panel 2 Coats Polyvinylidene Difluoride (PVDF) as described in this test report complied with all the requirements of the above Reference Standard.

Issued date : 15<sup>th</sup> April 2019

Approved Signatory

  
(ABDUL AZIZ HARON)  
Senior Testing Executive

  
(HAHNAS MAHBUT)  
Head,  
Chemical & Consumer Section (CEST),  
Testing Services Department.

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from the Managing Director, SIRIM QAS International Sdn. Bhd. Please refer the last page for Conditions Relating to the Use of Test Report.

**NOTES:**

1. This is a supplementary test report.
2. This test report is issued as amendment to the supplementary **Test Report No. 2018CE1583 – S1** dated **12<sup>th</sup> April 2019**. It shall be read in conjunction with the supplementary and original test report issued.
3. The amendments of the supplementary test report are to replace the **FR (Fire Retardant) core material to PE (Polyethylene) core material** in pages 2, 4, 5, 6, & 7 as follows:

Page 2

Descriptions	Sizes, mm (W x L)	Alloy type/ Temper grade	Thickness, mm Composite panel/ Aluminium skin	Core materials	Coating types
Metallic Silver (9072)	1250 x 4880	AA3003 / H16	4 / 0.5	3.0 mm PE*	2 Coats Polyvinylidene Difluoride (PVDF)

Note:

\* PE indicates Polyethylene core material

Page 4, 5, 6, & 7

**Core material : PE (Polyethylene Core)**

